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Reference documents for the test:
DL/T 1476—2023 (H1Jj22 4 T2 BTl ie A )
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Major standards of measurement used in the test:
W LIR/ T WEF g5 /A R THERHE IR AL
Name of Equipment/Serial No. Certificate No./Due date Metrological Characteristic Traceability Institute
AR ERENMUGERESEE/  GTC01823056863-001/ ACV:U,=0.10% T ek T A
401B-10123-0074 2024-12-13 ACL: Uy =0.10% etr IR A
DCV:U,=0.07%
DCI:U,=0.08%(k=2)
HTFR/ 201428 WS202302115/ i [E]EIR%:  U=0.01s TN AR
2024-10-17 HZ%: U=0.01s/d(k=2) Wk
v iR MY41019532 GT(C01823044370-001/ DCV: U,=0.002% I e R R
2024_10_07 ACV: Urel=0.02% fﬁﬁﬁﬁ/z}ﬁj/fhzﬁ%‘ﬁ“

DCA: U,=0.005%
ACA: U,y=0.03%
OHM: U,=0.003%(k=2)

HR b

R RS 20190311 2023£509005/ 2025-09-10 Uy =0.4%(k=2) TN SR AT
Bt et A BR 2 =)
Rl i 2 B 5286 = 5 R KT Panyu High-Voltage Hall
Place of'the test:
A 26 A WE: 22 C X 58 %
Environmental of the test Temperature Relative humidity
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Note: 1.The results relate only to the items test.
2.This report shall not be reproduced except to full, without the
written approval of our laboratory.
3.This report shall not be valid without stamp of our institute.
4.This report No. is according to the record No.
5.The approved date is ths date of issue of the certificate.
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RESULTS OF TEST
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